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For the purpose to examine the mechan
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ical role of humus matters included in

an Andosol (Kuroboku), various physical and mechanical tests were performed
for the natural sample and the sample treated with H,0,.
Discussions for results are made based on the concept of aggrigate composed of

humus matters and inorganic minerals.
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Table 1 Physical properties of samples.

Non-Treated| Treated
Organic Matter Content (%) 15.5 1.25
Specific Gravity Gs 2.53 2.72
Specific Gravity of 1.79
Organic Matter .
Liquid Limit L.L. (%) 65.2 48.5
Plastic Limit P.L. (%) 49.1 32.7
Plasticity Index P.I. 16.1 15.8
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Fig. 2 Comparison of specific gravity between
samples treated with H,O, and non-
treated samples ;
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Fig. 3 Relationships between sedimentation
height (S8’,) and concentration of
solutions

DTHBERE» o UWHETE TOEITHELL T B) S
ENBABEOMBRERLL, BF, sy ¥y rick 3
i, SREELB vk 20WBEEOE
{tTH 2, NaOH, HCl & iz, BB W IR
BWRES Y, BEAHKVEL 25, £, WO
Flebio, FRAUCEHETEEDS TV ESHENR
WELIEERII A TR, BEE TR, HEHEIEAN
TWISE (HL0) OWBAEB O R LA, vy 780
ThREARE X HCI® NaOH &2 s, ¥ v B2 22 &



B WK ETH

BENERCKEOI ENbME, DED, HEH%E
Hvie ) aud, HC1® NaOH OB s ERHE & Tl e i
LTh, PRDBMERENBZ>Tw5b, LrLZFDE
FUEBRCHEN [ HDTH D LWL b,

U EDORER LD, HOATNE %5 & 2w BiZ < D58
iz, NaOH ® HCluTh b EESNEWBIEE LW EE
&I,

@ - DR

IR SE L O SRAEN, #tgmeieroy
1/®aﬁ$tﬂmwﬁﬁkmrbf SZBNETHB
LubhT» 58 % 2 THIETIC0 35 S BRI EBic
RIS 29T > T~z Fig. 4 1%, S#0%| £ LT NaOH

(0.005 N) & HCI(0.35 %) 2Hv:7- & 2 QAE DR
EHfThs, ZOR»S, MBSl T, NaOH
POBFNE L THEL T B EHET LI,

4) ﬁﬁ%ﬁm 1E T B O SER
£E22), QIOMEHERICETHT, MELEEIFK

100

Treated pH(HZO) v
= NaOH 0.005N 9.2 //
L aHCl 0.35% 1.3
§ L & Water
w50k
o
2L
[}
b -
& L
0 L i L

L L ! L
1 2 5 10 20 50 100 200 500

Paeticle Size (um)

Fig. 4 Grain size distribution of Treated

Sample
100

[ —%- Treated
3 b ~— Non-Treated
':
L: .
+ 50
& L
o NaOH 0.005 N
5 L —_— P

0 [ L N 1 ! t | 1 L
1 2 5 10 20 50 100 200 500
Particle Size (um)

Fig. 5 Comparison of grain size distribution
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Treated Sample

Rt

FHE BUE 257

2w, NaOH (0.005 N) 248H & LTHWRBED
wESTEE L (Fig. 5), Bz o aic s
T, B E&E T4 Ll AHNOBRMSEHS»T
b2, MABOKRED»S, AR L2527 &,
WEL 3o —2~Hitu—ATHEOIRL, BIF
WHEo—LEHIES N,

i, FERCLANIL D1, BiFid, NaOH iz kD
ZOEBES O B 7 VRE L EHEBVEL T 505, K
EAHCER L7 NaOH OBE/NS LT, Z0ORE
PEEL T3, Zhid, Photo 2128\ T, EEHIN
SWVIFE, BROBPEHIGEHN I Eh b bEHT 5,
3. 3 MR - BHRA
(1) 778

BIF < BLUAEEIZ DT, JISA 1205~ 6
HUTHEYE - BHERAE2RKD,

(2) WREER
WEH % Table Liz R L7z, LL % PLEBIZL DM

1970 iz

K&, PIGBEZSOABKELY, HE HEIIEL,
150

[

- 100

E

o E ooy

© 50 - ::*.-:

£ / (Result of this

- study)
0 1 L 4

0 10 20 30 40
Organic Matter Content (%)

/
150
~ [
R
=100 | ST
E .
— d‘. ¢ .l
© /.rd” "'
2 80T Pl Result of this study)
[
o
0 L )

0 10 20 30 40

Organic Matter Content (%)
Fig. 6 (a) Liquid Limit (L.L.) vs.
matter content
(b) Plastic Limit (P.L.) vs. organic
matter content

organic



258 BAKIEE - BRILE - BHE— B OEEB LU AMBEIC BT 2 BHEaEORE

COMERE, Moz ko THE s N LL, PLEE
BYEERE L OBRIC 7oy b5 & Fig.6(), 0D L
3 127% B EK & b APFE TRV EB O LL, P.LEE,
BEOBIZ DR bDEWR 5, LLPL &bz,
HIZCOABREWI LI, BHEIC X 2 ENEE»FE
LTwdicd, BRANOMMEE (27 aX7) RIR
FBaNaKkGERS S LEINTE L5 BEThIE,
MR ACHEERAZ RS ZEORVIKELICE - T,
FOEIREENNEALVIERERL TR EEbh
3,

4. DEHBROTGE

2, THBNIAECLDEFLLZEZ B L UNHEL
LT, —RITTHEERER, ZHERERARET- 72,
4. 1 —RTEERER
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Table 2 List of oedometer tests.

Test Type | Initial | Initial Water Content (%)
Height
(cm) | Non-Treated | Treated
89.0 (2.48%) |71.2(2.44)
2 79.3 (1.88) |63.3(1.94)
) 69.0 (1.24) |54.0(1.47)
6 78.2 (1.81) —
9 78.2 (1.81) -
) 2 98.7 (3.08) [79.9(2.99)
2 69.17(1.24)
(1) One-Day Loading Tests: dp/p=1; 4t =1440
min.
(2) Long Term Loading Tests: dp/p=1; 4t=
20000 min.

* Liquidity Index
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1.9), ZEiFERBAIRIF O G KEL Wo 1k, BIROFHERE E &
b —4E L T Table 3 1277,

Table 3 List of triaxial tests.

, Water Content after
Test Type ge Consolidation (%)
(kpa) | Non-Treated | Treated
p-const. | 200 66.3, 67.4 |48.5
CD | s7-const. | 200 64.6 46.6
q=0 200 66.5 51.0
100 67.7 47.3
CU |or-const.| 200 | 66.2, 66.0 |45.9,47.8
300 64.3 49.4

(2) Hk=miEmRE (CD)
Fig. TwHMICHER 2T T, $abb, FHEDIC

(KPa)
300

0 100 200 300
p
Fig. 7 Stress paths for CD tests.

(KPa)
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Fig. 8 e-log p curves of one-day loading
oedometer tests.

R Bt

Py
[=)

%

B 14 & 259

D e—logp (e: [ERELL ; p: EHEES) BERERT, &
HAOPEAE AL A BIE TS O THE LD
TNEEE LT ed &, B, AL d, Y0
Wo 23 L C & ML [EMEIAR I ERA TR L, 2 OB
HLUTEDABRBIREL B> TWB & 75, 2Dl
Tab L EMEROEFENREFEERNSE 20, &
HEME W B 2 EMER GBIk & DEMEL 72,

C£=(ei+1—ei)/10g (/L‘H/Di)

05 L wy (%)
* 89.0
Non-Treated |m 79.3
0.e L A 69,0
o
(=]
S
5 0.3
o
-Il
w02l
] wy (%)
0.1k 071.2
‘ Treated[063.3
a54,0
0 i 1 ] i
10 25 50 100 250 500 1000
Consolidation Presuure (kPa)
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stress.
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